
City of 
ANN ARBOR

RFP #23-16
Public Works/Systems Planning  
General Engineering Services

100% of this proposal is printed on recycled paper



City of Ann Arbor, Procurement Unit 
301 E. Huron Street 
Ann Arbor, MI 48104

RE: Public Works/Systems Planning General Engineering Services | RFP # 23-16

Dear Selection Committee: 

Planning for municipal utility needs and implementing public works is an enormous responsibility. There are emergency needs, dozens of technical 
subjects to grasp, funding constraints, and hundreds of other challenges that City staff face every week. A critical partner to meet these challenges is 
the General Engineering Consultant retained by the City. Tetra Tech has appreciated our past opportunities to serve Public Works/Systems Planning 
[...]
City of Ann Arbor
Kyle Pettibone
Engineer
301 E. Huron Street 
Ann Arbor, MI 
734.794.6350, ext. 43318
kpettibone@a2gov.org

KEY STAFF

Brian Rubel, PE
Project Manager

Russ Strassburg, PE
Lead Engineer

Wheeler Center Lighting Improvements
Ann Arbor, MI

	� Project completed on time and within engineering budget
	� Familiarity with Wheeler Center infrastructure

PROJECT RELEVANCY

The Wheeler Center houses Ann Arbor’s DPW operations. The building reached an age where hundreds of interior and 
exterior electric lamps needed replacement. Additionally, improvements such as a new lighting controller and new 
occupancy sensors were needed.

Tetra Tech collaborated with DPW staff to prepare bidding documents for the work. A significant effort was placed in 
recruiting electrical contractors to bid. Two bids were subsequently received and Tetra Tech assisted in evaluating the 
bids using Ann Arbor’s new contractor scoring system. 

The project will soon be awarded to the highest scoring contractor and the Wheeler Center working environment will be 
dramatically improved.



31TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

PROJECT DATES

2018

PROJECT VALUE

Engineering: $9,527

CLIENT REFERENCE

City of Ann Arbor 
Paul Matthews
Assistant Manager
4251 Stone School Road
Ann Arbor, MI 48108 
734.794.6350, ext. 43386

KEY STAFF

Brian Rubel, PE
Project Manager

Daniel Warren, PE
Lead Engineer

Wheeler Center ADA Improvements
Ann Arbor, MI

	� Project completed on time and 
within engineering budget

	� Familiarity with Wheeler Center 
infrastructure

PROJECT RELEVANCY

The Wheeler Center had an audit 
conducted to assess compliance with 
the Federal ADA Act requirements 
for access. The audit showed that 
much of the parking lot and sidewalk 
entrances were not in compliance

In response, Tetra Tech prepared 
design documents to revise the 
facility. Both concrete and bituminous 
pavements were revised. Revisions 
were primarily to flatten slopes, 
improve ramps, and re-stripe 
parking areas. The construction 
was completed by one of the City’s 
as-needed construction contracts.



32TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

PROJECT DATES

2019-present

PROJECT VALUE

Engineering: $40,000

CLIENT REFERENCE

City of Ann Arbor
Brian Steglitz, PE
Public Service Administrator
Water Treatment Services Manager
919 Sunset Rd.
Ann Arbor, MI 48103
734.794.6426​
water@a2gov.org

Troy Baughman, PE, 
Systems Planning
301 E. Huron St. 
Ann Arbor, MI 
734.794.6430, ext. 43798 
tbaughman@a2gov.org

KEY STAFF

Brian Rubel, PE
Project Manager

Justin Voss, PE
Water System Analysis Engineer

Roger Kaliman, PE
Process Engineer

Andy Turbett, RA
Architectural

Mitch Graf, PE
Mechanical Engineer

Bill Paison, PE, LEED AP
Electrical Engineer

Midtown Booster Station
Ann Arbor, MI

The Midtown Development is located 
on one of the highest ground elevations 
in Ann Arbor. A booster pump station is 
needed to provide adequate pressures 
and fire flow to the development. This was 
also an opportunity to improve service to 
some existing residential development 
next to the new development.

Tetra Tech was retained by the City to 
review the developer’s proposed pump 
station design. These reviews consisted 
of architectural, mechanical, process and 
electrical reviews to ensure the completed 
station, which would be owned and 
operated by the City, met the long-term 
needs of the city. Tetra Tech collaborated 
with Water Treatment Plant staff 
throughout the project reviews and relied 
upon Tetra Tech’s experience designing 
previous complex systems with the City.

Concurrent with this review, Systems 
Planning staff requested Tetra Tech’s 
assistance to validate the improvements 
expected in the adjacent existing 
system which would be improved by the 
proposed station. Tetra Tech utilized the 
City’s InfoWater model to analyze the 
improved pressure and identify control 
valves needed in the distribution system. 
This result was summarized in a brief 
report.

The design is nearing completion and 
construction of this improvement with start 
later this year.

	� Use of City’s water system
	� Comprehensive water system model design review

PROJECT RELEVANCY



33TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

PROJECT DATES

2022-present

PROJECT VALUE

$50,000 

CLIENT REFERENCE

City of Ann Arbor
Skye Stewart
Systems Planning
301 E. Huron St. 
Ann Arbor, MI
734.794.6430, ext. 43105
skstewart@a2gov.org

KEY STAFF

Brian Rubel, PE
Project Manager

The Ferguson Group Staff

Capital Improvement Funding
Ann Arbor, MI

	� Knowledge of City’s Capital Improvement Plan
	� Identification of emerging funding opportunities

PROJECT RELEVANCY

The City of Ann Arbor wished to capitalize on existing and future state and federal grant assistance. Tetra Tech teamed 
with The Ferguson Group (TFG), federal lobbyists and funding experts, to form a team of Michigan and federal funding 
experts to serve the City.

The project focuses on five major capital need areas. On a quarterly basis, Tetra Tech and TFG updates funding 
opportunities for each of these five needs and disseminates a memo describing the available funding opportunities and 
key dates. From this, city staff can determine whether to invest additional effort (staff or consultant) in preparing grant 
applications.

A key component of these memos is identifying emerging programs from the Infrastructure Investment and Jobs Act for 
which Ann Arbor may wish to pursue.



34TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

The maintenance cost related to operating Tohopekaliga 
Water Authority (TWA)’s wastewater collection system, 
were becoming of concern. Emergency calls and repairs 
were consuming most of the annual maintenance budget, 
leaving limited funds for preventative system maintenance. 

Tetra Tech partnered with TWA oversee the Gravity Sewer 
Rehabilitation Program as the engineering program 
manager focused on gravity sewer system improvements 
in areas previously prioritized based on risk of failure. 
As part of this contract, Tetra tech is providing survey, 
design, permitting, bidding, construction management, 
and funding compliance for Phases 1 and 2, totaling over 
550,000 LF of sewer. Tetra Tech also assisted in obtaining 
a $82M Water Infrastructure Finance and Innovation Act 
(WIFIA) Loan to continue with the program execution. 
Additionally, we’ve integrated GIS and asset management 
tools to create customizable dashboards for TWA to see 
project progress. 

TWA maintenance crews targeted several areas of their 
system, including downtown Kissimmee and Poinciana, 
with an aggressive inspection program including sewers 
and manholes in these areas. Their crews had amassed 
over 550,000 feet of sewer inspections and several 
hundred manhole inspections before contracting 
with Tetra Tech to evaluate, make recommendations, 
and complete a preliminary design report for repairs. 
Inspections used the National Sewer 
Service Company Pipeline Assessment 
Certification and Manhole Assessment 
Certification Program (NASSCO PACP 
and MACP) standards. 

To take advantage of available 
loan funding, TWA had to have 
construction contracts executed by 
2017, leaving little time to complete 
the evaluations, recommendations, 
and prioritization of projects. Tetra 

Tech developed a method for compiling the PACP and 
MACP database information and displaying the defect 
spatially using TWA’s sewer collection system GIS maps. To 
meet tight time constraints for review of the inspections, 
Tetra Tech had several NASSCO-certified engineers 
simultaneously working on the project using a web-
based version of the GIS mapping. The map was set up to 
symbolize based on different potential recommendations, 
including replace, point repair, and cured-in-place pipe 
(CIPP) lining. A senior engineer QA/QC the work and 
accepted the recommendations.

In recent years, Tetra Tech has automated a GIS process 
to assess, prioritize, budget, and plan future projects 
from obtained CCTV data and maintenance work orders. 
This has allowed the client to select projects and reduce 
consultant fees more objectively.

The solution that Tetra Tech developed fully automates 
the data collection (from vendors), database storage, 
and rehabilitation identification and prioritization. The 
workflow involves utilizing software packages (Info360) 
from Innovyze (now AutoDesk) to follow a customized 
flowchart that leads to the evaluation of rehabilitation 
techniques and a sort through all records to prioritize the 
needs within the system. From this automation, staff can 
briefly review and promptly prepare work orders and 
construction drawings for construction contractors.

PROJECT DATES

2016-present

PROJECT VALUE

$162,000 (Phase 1 Fee)
$523,000 (Phase 2 Fee)
$6,120,000 (Construction)

CLIENT REFERENCE

Tohopekaliga Water Authority
Tim Noyes
Asset Manager
951 Martin Luther King Blvd.
Kissimmee, FL, 34741
407.944.5040
tnoyes@tohowater.com

KEY STAFF

Alex Montalvo 
GIS Asset Manager

Gravity Sewer Rehabilitation & Replacement, Phases I & 2
Kissimmee, FL

	� $82M WIFIA funding 
	� GIS automation of 

rehabilitation plans and 
budgeting 

	� Over 10 miles of sewer 
rehabilitation

PROJECT RELEVANCY



35TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

Saline provides dozens of public services including wastewater treatment for approximately 9,500 residents. The Saline 
WWTP was nearing design capacity and needed to be expanded. In addition, much of the infrastructure was beyond 
the useful life, and substantial facility improvements were needed to sustain the WWTP over the next 20-year planning 
horizon. The proposed WWTP facility improvements were developed to provide a 4.0 MGD average daily flow capacity. 

Tetra Tech was retained by the City to design the selected WWTP improvements and to prepare the construction contract 
documents for a Design-Bid-Build project delivery method. The proposed improvements utilized the WWTP treatment 
processes and infrastructure as much as possible. Improvements include a new Headworks building with influent 
screening and pumps, equalization basin, primary clarifier improvements. The secondary treatment expansion utilized 
an activated sludge treatment process with new aeration tanks, Blower/RAS pumping building, secondary clarifier 
improvements and expansion, digester improvements, along with other facility and solids handling improvements. The 
expansion utilized the existing anaerobic digestion system to provide stabilized biosolids that will allow for flexibility of 
disposal either at landfill or land application. 

A key component of the project was to provide a solar electric generation facility. This was an important project for 
the Saline City Council to demonstrate a sustainable energy commitment to the community. Tetra Tech developed a 
performance specification to allow solar equipment vendors to compete. 

The project will soon bid and the solar project is a key contributor to a large project where every component assists in 
protecting the environment.

PROJECT DATES

2022-Present

PROJECT VALUE

$2,600,000 (Fee)
$62,000,000 (Construction)

CLIENT REFERENCE

City of Saline
Colleen O’Toole
City Manager
100 N. Harris St.
Saline, MI 48176
734.429.4907
cotoole@cityofsaline.org

KEY STAFF

Brian Rubel, PE, PMP 
Project Manager

Pete Daukss, PE
QA/QC

Brent Bode, PE
Process Design Engineer

Bill Paison, PE, LEED AP
Electrical/SCADA Engineer

Alan Flak, PE
Structural Engineer

Andy Turbett
Architect

WWTP Expansion & Secondary Treatment Improvements
Saline, MI

	� Renewable energy generation
	� Project and staff local to Ann Arbor

PROJECT RELEVANCY



36TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

Tetra Tech is developing a 20-Year 
Water Master Plan for the City of 
Quincy Engineering Department. The 
City is a coastal city directly south of 
Boston with an estimated population 
of 102,000. The City is experiencing 
significant redevelopment and 
population growth and intends to 
plan for water system improvements. 
Due to aging infrastructure and other 
factors, the City has experienced 
numerous water main breaks. The 
20-Year Master Plan intends to 
provide a water system rehabilitation/
replacement program to address 
breaks. As part of the project, Tetra 
Tech is responsible for assessing 
the water distribution system, 
system demands and future needs, 
confirming system dynamics, and 
determining the cause of numerous 
water main brakes. Tasks include:

	� Water system GIS data layer 
updates

	� Review, update, and calibration of 
Innovyze InfoWater water system 
hydraulic model

	� Data collection, including MWRA 
meter data, record drawings, 
City pressure gage data, perform 
hydrant flow tests, 

	� Hydraulic model revisions to 
reflect current/future conditions

	� Review of system unaccounted for 
water with recommendations for 
reduction

	� Perform various model 
scenarios to assist with various 
developments within the City

	� Water age analysis
	� Water main flushing program 

development
	� Consideration for long-term 

corrosion protection
	� Development of a risk model 

establishing various Quincy 
specific “risk” of failure and 
“consequence” of failure factors

	� Water booster station and storage 
tank review

	� Final development of a 20-year 
water system capital improvement 
plan

The plan was completed in 
September 2022, but the City has 
already implemented some of the 
recommendations of the report. 

As part of the project, Tetra Tech 
served as a water system on-call 

engineer where numerous current 
and future development scenarios 
were processed to confirm water 
system availability, pressures, and 
fire flows that will serve large scale 
developments. A significant effort 
went into updating and maintaining 
the City GIS water system data 
layers. As a result, the City considers 
Tetra Tech an extension of the GIS 
department and will contract us on 
an annual basis for GIS and hydraulic 
model updates. 

The total capital investment 
developed for the 20-Year Water 
Master Plan is estimated at $115M. 
This measured plan will improve 
the City’s short and long-term water 
distribution system and address 
system reliability, non-revenue water 
and future water demands. 

PROJECT DATES

2019-Present

PROJECT VALUE

$225,000

CLIENT REFERENCE

City of Quincy
Paul Costello
City Engineer
Public Works Building
55 Sea Street
Quincy, MA 02169
617.376.1950
pcostello@quincyma.gov

KEY STAFF

Justin Voss, PE
Project Engineer

20-Year Water System Master Plan
Quincy, MA

	� Develop a 20-Year Water System Master Plan to address city-wide system 
reliability, non-revenue water, and future water demands

	� Developed a risk model to prioritize improvements

PROJECT RELEVANCY



37TETRA TECH

Public Works/Systems Planning General Engineering Services  |  RFP #23-16CITY OF ANN ARBOR

As Anchorage continues to grow in population, the need 
to make systemic operational efficiency improvements to 
the City’s rapidly filling Anchorage Regional Landfill (ARL) 
and replace 30+ year old aging infrastructure becomes 
priority. The 2018 SWS Integrated Solid Waste Master Plan 
(Plan), completed by Tetra Tech, identified the need for a 
new Central Transfer Station (CTS) which improves safety, 
customer service, efficiency and materials management, 
and provides long-term resource management that results 
in both extending the life of Anchorage Regional Landfill 
and improving overall environmental stewardship. 
Tetra Tech partnered with the Department of Solid Waste 
Services (SWS) for the conceptual design, final design, 